R

AW’A HE@EEVE NRCO041

‘Nhabﬁﬁ BY: et

North Carolina Department of Environment and Natural Resources
Division of Water Quality

Beverly Eaves Perdue Charles Wakild, P. E. Dee Freeman
Governor Director Secretary
Mazrch 30, 2012

Mz, Shawn O’Connor
Global Nuclear Fuel-Americas
3901 Castle Hayne Road

Wilmington, North Carolina 28401
Subject:  Issuance of NPDES

Permit NC0001228
Global Nuclear Fuel-
Americas

New Hanover County
Facility Class 1T

Dear M. O’Connor:

Division personnel have reviewed and approved your application for renewal of the subject
permit. Accordingly, we are forwarding the attached NPDES discharge permit. This permit is issued
pursuant to the requirements of North Carolina General Statute 143-215.1 and the Memorandum of
Agreement between North Carolina and the U.S. Environmental Protection Agency dated October 15,
2007 (or as subsequently amended).

The following changes have been incorporated into this permit renewal:

¢ The permit limits have been recalculated based on the latest production information included in the
renewal application.

* The monitoring frequency for total Pb was reduced to Quarterly based on the review of the effluent
data and in response to your request.

¢ The description of the components of the wastewater treatment facility was updated.

If any parts, measurement frequencies or sampling requitements contained in this permit are
unacceptable to you, you have the right to an adjudicatory hearing upon written request within thirty (30)
days following receipt of this letter. This request must be in the form of a written petition, conforming to
Chapter 150B of the North Carolina General Statutes, and filed with the Office of Administrative
Hearings (6714 Mail Service Center, Raleigh, North Carolina 27699-6714). Unless such demand is made,
this decision shall be final and binding.

1617 Mail Service Center, Raleigh, North Carolina 27699-1617
Location: 512 N. Salisbury St. Raleigh, North Carolina 27604
Phone: 919-807-6300 \ FAX: 813-807-6497

Internet: www.newaterquality. org

An Equal Opportunity \ Affirmative Action Employer

NofthCarolina
Naturally




Please note that this permit is not transferable except after notice to the Division. The Division
may require modification or revocation and reissuance of the permit. This permit does not affect the legal
requirements to obtain other permits which may be required by the Division of Water Quality or permits
required by the Division of Land Resources, the Coastal Area Management Act or any other Federal or
Local governmental permit that may be required. If you have any questions concerning this permit,
please contact Sergei Chernikov at telephone number (919) 807-6393.

Sincerely, i
UK , AN
_(‘jﬁaﬂes Wakild P.E.

r

L7

cc:  Central Files
NPDES Files
Wilmington Regional Office / Sutrface Water Protection Section
EPA Region IV (e-copy)
Aquatic Toxicology Unit (e-copy)




Permit No. NC0001228

STATE OF NORTH CAROLINA
DEPARTMENT OF ENVIRONMENT AND NATURAL RESOURCES
DIVISION OF WATER QUALITY

PERMIT

TO DISCHARGE WASTEWATER UNDER THE

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provision of North Carolina General Statute 143-215.1, other lawful standards and
regulations promulgated and adopted by the North Carolina Environmental Management Commission, and the
Federal Water Pollution Control Act, as amended,

Global Nuclear Fuel- Americas LLC (GNF-A)

is hereby authorized to discharge wastewater from a facility located at

GNF-A Wilmington Plant
3901 Castle Hayne Road
Wilmington, North Carolina
New Hanover County

to receiving waters designated as the Northeast Cape Fear River in the Cape Fear River Basin in accordance with
effluent limitations, monitoring requirements, and other conditions set forth in Parts I, 1, 11, and IV hereof.

The permit shall become effective May 1, 2012.

This permit and the authorization to discharge shall expire at midnight on January 31, 2017.

Signed this day March 30, 2012.

" Charles Wakild P.E., Director
/¥y Division of Water Quality
“ By Authority of the Environmental Management Commission




Permit No. NC0001228

SUPPLEMENT TO PERMIT COVER SHEET

All previous NPDES Permits issued to this facility, whether for operation or discharge are hereby revoked. As of
this permit issuance, any previously issued permit bearing this number is no longer effective. Therefore, the
exclusive authority to operate and discharge from this facility arises under the permit conditions,
requirements, terms, and provisions included herein.

Global Nuclear Fuel- Americas LLC

is hereby authorized to:

1. Continue to operate the following process wastewater treatment systems located at 3901 Castle Hayne
Road, Wilmington Plant, New Hanover County:

Outfall 001- (1.8 MGD Process Wastewater Treatment System)
Treatment tanks and instruments

Lime slurry preparation and addition system; lime slurry tank
Flocculation addition

Clarifier

Filter presses and dryers

Waste collection system and lift station

Mixing tank for pH adjustment

Mixing basin

Final process settling basins with pH measurement and adjustment
Instrumented flow measurement

Effluent composite sampler

Two receiving/storage tanks for hydrofluoric acid (HF)

Two neutralization tanks

HF neutralization scrubber

R 2 R A AR IR 2 2K 2R R 2R 2 4

2. Continue to operate the following domestic wastewater treatment systems located at 3901 Castle Hayne
Road, Wilmington Plant, New Hanover County:

Outfall 002 - ( 0.075 MGD Domestic Wastewater Treatment System)

Wastewater collection system and pump stations

Mechanical screw screen

Mechanical fine screen

Manual Back-up Bar Screen

Equalization tanks 1 and 2 and pumps

Manual grit removal

Anoxic basins

Extended aeration basins

Mixed liquor return pumps

Mixed liquor transfer pumps

Membrane filtration

Ultraviolet Disinfection

instrumented influent and effluent flow measurement

Effluent composite sampler

Dual incoming power service with manual switching capability
+ Aerobic sludge digester, sludge thickening, and sludge drying beds

3. Continue to operate a water reclamation and distribution system to recycle treated effluent from the
domestic treatment plant to internal users at the Global Nuclear Fuels facility as provided in permit
WQ0031317.

LI I S R R R B R R R R B R B 4




Permit No. NC0001228

4. After written confirmation that the GLE process is operational continue to operate the process wastewater
treatment system to Outfall 001 at 3901 Castle Hayne Road, Wilmington Plant, New Hanover County, using
expanded TSS, Total Nitrogen, and Total Fluoride limits.

5. Discharges from said treatment works into an effluent channel discharging into the Northeast Cape Fear

River, a Class C, Sw, PNA (HQW) water in the Cape Fear River Basin, at the location specified on the
attached map.







el NC0001228
5 Outfall 001

A I -

~—| Castle Hayne Road |

[— ~u

USGS Quad: J27SW Castle Hayne, NC
Outfall 001 Qutfall 002 Facmty
Latitude: 34° 19'43" N 34° 19 33" N .
Longitude: 77° 568' " W 77° B5' 55" W Location
Stream Class: C, Sw PNA

Subbasin: 03-06-23 Global Nuclear Fuel-Americas LLC  NC000122

. ~ " ) New Hanover County
Receiving Stream: Effluent Channel to Northeast Cape Fear River







Permit No. NC0001228

A (1). EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

Beginning on the effective date of this permit and lasting until expiration or receipt of written confirmation on
the addition of the GLE process, the Permittee is authorized to discharge treated process wastewater from
Outfall 001. Such discharges shall be limited and monitored by the Permittee as specified below:

EFFLUENT LIMITATIONS MONITORING REQUIREMENTS
EFFLUENT CHARACTERISTIC . . Measurement Sample Sample
Monthly Average | Daily Maximum Frequency Type Location’
Flow 1.8 MGD Continuous Recording lorE
. 190.3 439.6 .
Total Suspended Solids (TSS) lbs/day lbs/day Weekly Composne E
BOD, 5-day, 20°C Weekly Composite E
. 55.5 114.0
Oil and Grease bs/day bs/day Weekly Grab E
Total Nitrogen 52.3 163.6 Composite
NOg-N + NO,-N + NH,-N Ibs/day Ibs/day Weekly Calculated E
Dissolved Oxygen (DO) Not less than 5.0 mg/L max daily average Weekly Grab E
Temperature, °C I l Weekly Grab E
pH Not greater thag (9)50 LSJ.U. nor less than Weekly Grab E
Total Lead 34 ug/L 34 pg/L Quarterly Composite E
. 26.5 48.8 .
Total Fluoride lbs/day bs/day Monthly Composite E
Totat Kjeldahl Nitrogen, mg/L Monthly Composite E
(TKN)
Trichloroethene, pg/L Monthly Grab E
. 0.32 0.99 \
Total Cadmium bs/day lbs/day Quarterly Composite E
. 2.14 4.09 :
Total Chromium bs/day bs/day Quarterly Composite E
Total Copper (In conjunction 2.53 4.84 :
with Toxicity Test) lbs/day bs/day Quarterly Composite E
, 0.83 1.80
Total Cyanide bs/day lbs/day Quarterly Grab E
. 3.27 6.27 .
Total Nickel lbs/day lbs/day Quarterly Composite E
Total Silver (In conjunction with 0.29 0.62 .
Toxicity Test) lbs/day {bs/day Quarterly Composite E
Total Zinc (In conjunction with 1.81 3.74 .
Toxicity Test) Ibs/day bs/day Quarterly Composite E
z 3.05
TT0 Ibs/day Quarterly Grab E
Acute Toxicity 3 Quarterly Composite E
Total Phosphorus, mg/L (TP) Quarterly Composite E
Nitrosamine Compounds * Quarterly Grab FCO

(FOOTNOTES on next page)




Permit No. NC0001228

(continue A (1). EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS)

Footnotes:

1.
2.

ad
N

Sample locations: E- Effluent, I- influent., FCO- Fuel Components Operation building discharge

TTO- Total Toxic Organics. In lieu of monitoring for TTO, the permittee may submit the following certification
statement:: "Based on my inquiry of the person(s) directly responsible for managing compliance with the permit
limitation for TTO, | certify that, to the best of my knowledge and belief, no dumping of concentrated toxic
organics into the wastewater has occurred since the filing of the last discharge monitoring report.”

Acute Toxicity (Fathead Minnow) at 90%; January, April, July, and October; refer to Special Condition A (4).
Nitrosamine compounds shall be limited and monitored at the FCO building discharge in accordance with Special
Condition A (5).

{bs/day = pounds/day

There shall be no discharge of floating solids or visible foam in other than trace amounts.

The discharge shall not result in the
turbidity in the receiving steam is ab

turbidity.

receiving stream exceeding a turbidity of 50 NTU. If the background
ove 50 NTU then the discharge shall not increase the receiving stream




Permit No. NC0001228

A (2). EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

Beginning on the effective date of this permit and receipt of a written confirmation of the addition of the GLE
process and lasting until expiration, the Permittee is authorized to discharge treated process wastewater from
Outfall 001. Such discharges shall be limited and monitored by the Permittee as specified below:

EFFLUENT LIMITATIONS MONITORING REQUIREMENTS
EFFLUENT CHARACTERISTIC | Monthly Average Daily Maximum Measurement Sample Sample
Frequency Type Location’
Flow 1.8 MGD Continuous Recording lorE
. 247.25 575.94 .
Total Suspended Solids (TSS) lbs/day lbs/day Weekly Composite E
BOD, 5-day, 20°C Weekly Composite E
, 55.45 113.95
Oil and Grease lbs/day bs/day Weekly Grab E
Total Nitrogen 76.75 225.24 Composite
NO,-N + NO5-N + NH,-N lbs/day lbs/day Weekly Calculated E
Dissolved Oxygen (DO) Not less than 5.0 mg/L max daily average Weekly Grab E
Temperature, °C Weekly Grab E
pH Not greater than 9.8 S.U. nor less than 6.0 Weekly Grab E
Total Lead 34 ug/L 34 pg/L Quarterly Composite E
. 34.73 62.45 .
Total Fluoride lbs/day ibs/day Monthly Composite E
Total Kjeldahl Nitrogen, .
ma/L(TKN) Monthly Composite E
Trichloroethene, pg/L Monthly Grab E
: 0.32 0.99 .
Total Cadmium lbs/day bs/day Quarterly Composite E
: 2.14 4.09 -
Total Chromium bs/day bs/day Quarterly Composite E
Total Copper (In conjunction 2.53 4.84 .
with Toxicity Test) bs/day lbs/day Quarterly | Composite E
. 0.83 1.80
Total Cyanide lbs/day lbs/day Quarterly Grab E
. 3.27 6.27 ,